

Cemex Materials UK Ltd  
National Technical Centre  
The Old Cement Works  
Long Itchington  
Southam  
CV47 9RA  
Contract: Test List 60

Date: 08 November 2023  
Test Report Ref: TR 989905

Page 1 of 1

## LABORATORY TEST REPORT

### TEST REQUIREMENTS:

To determine the Plastic Limit, Liquid Limit, and Plasticity Index of sample in accordance with  
**BS 1377:Part 2:1990 Clause 5.3, Clause 4.3, and Clause 5.4.**

### SAMPLE DETAILS:

Certificate of sampling received:	No
Laboratory Ref. No:	S115274
Client Ref. :	754
Date and Time of Sampling:	10/10/2023
Date of Receipt at Lab:	27/10/2023
Date of Start of Test:	03/11/2023
Sampling Location:	Unknown
Name of Source:	ex Doveholes
Method of Sampling:	Unknown
Sampled By:	Client (Test results apply to sample as received)
Tested By:	LT
Soil Description:	Type 1
Target Specification:	N/A

### RESULTS:

History of sample:	:	After wet sieving
% Materials passing 425µm	=	21
Plastic Limit	=	Non-Plastic
Liquid Limit	=	N/A
Plasticity Index	=	N/A

This test report shall not be reproduced, except in full, without the written approval of Celtest Company Limited.

These results relate only to the items tested.

### Comments:

None

Report checked and approved by:

  
Annwen Lee  
Job Coordinator